Medications Options with Sexual Assault

» Treatment (medications) for exposure to infectious diseases:

» GC/Chlamydia

» ROCEPHIN 500 MG IM, X 1 IN CLINIC
» DOXYCYCLINE 100 MG BY MOUTH TWICE DAILY X 7 DAYS

» HIV prophylaxis if applicable (within 72 hours)

» TIVICAY 50 MG PO, 1 TAB DAILY X 28 DAYS
» TRUVADA 200MG/300 MG PO, 1 TAB DAILY X 28 DAYS

» Trichomoniasis

» FLAGYL500 MG BY MOUTH TWICE DAILY X 7 DAYS, TAKE WITH FOOD (NO ETOH)

» Emergency Contraception (EC) to females if applicable
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LEVONORGESTREL 1.5 MG (PLAN B ONESTEP) 1 TAB PO X 1 (within 72 hours)
COPPER IUD (PARAGARD - inserted within 120 hours)

COMBINED BC PILLS - those containing Levonorgestrel (within 72 hours)
ULIPRISTAL 30 mg (ELLA) 1 TAB PO x 1 (within 120 hours)

L T LR




\

Medication Options With Sexual .

» Treatment (medications) for exposure to infectious diseases:

» Tetanus vaccine, if applicable

» Evaluate vaccination status for HEP B

» Immune status will depict HBIG administration, initiation of HBV vaccine series, vaccine booster or no trez

» Evaluate for HPV vaccine

» All patients age 9-45 years old who have been sexually assaulted

» REFERRALS as needed to Counseling and Psychiatry

» Ensure follow up with Advocates
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